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1. General Description of Equipment under Test

1.1 Applicant

Universal Scientific Industrial Co., Ltd.
141, Lane 351, Taiping Road, Sec. 1, Tsao Tuen, Nan-Tou, Taiwan

1.2 Manufacturer

Universal Scientific Industrial Co., Ltd.
141, Lane 351, Taiping Road, Sec. 1, Tsao Tuen, Nan-Tou, Taiwan

1.3 Basic Description of Equipment under Test

Equipment : 802.11g USB Wireless Adapter

Trade Name : 2WIRE

Model No. : US-G-AT-02

FCCID : IXMUSGAT02

ICID : 4110A-USGAT02
SPORTON International Inc. Page No. c1of111
TEL : 886-2-2696-2468 Report Issued Date : Jul. 20, 2007

FAX : 886-2-2696-2255 Report Version : Rev. 01



SPORTON LAB.

FCC/IC TEST REPORT

Report No.: FR770310

1.4 Feature of EQuipment under Test

Product Feature & Specification
1. DUT Type 802.11g USB Wireless Adapter
2. Trade Name 2WIRE
3. Model Name US-G-AT-02
4. FCCID IXMUSGATO02
5. IC ID 4110A-USGATO02
6. Tx Frequency 2400 ~ 2483.5 MHz
7. Rx Frequency 2400 ~ 2483.5 MHz
8. Number of Channels 11
9. Carrier Frequency of Each Channel 2412+(n-1)*5 MHz; n=1~11
Antenna 1: N/A
10. Antenna Connector Antenna 2: H.U.FL
Antenna 3: H.U.FL
Antenna 1: Printed Antenna (Internal)
11. Antenna Type Antenna 2: Printed Antenna (External)
Antenna 3: Printed Antenna (External)
Antenna 1: 2.4 dBi
12. Antenna Gain Antenna 2: 2.69 dBi
Antenna 3: 2.05 dBi
802.11b : 17.61 dBm (for Antenna 1)
17.78 dBm (for Antenna 2 & 3)
13. Maximum Output Power
802.11g : 20.41 dBm (for Antenna 1)
22.43 dBm (for Antenna 2 & 3)
14. Type of Modulation DSSS / OFDM
15. DUT Stage Identical Prototype
16. Application Type Certification

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration

operated in a manner tended to maximize its emission characteristics in a typical application.
b. The EUT is programmed to transmit signal continuously for all testings.
c. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2 Test Mode

Application

Radiated Emission

802.11b

802.11g

Mode 1: Tx_CHO01_2412 MHz + Antenna 1
Mode 2: Tx_CHO06_2437 MHz + Antenna 1
Mode 3: Tx_CH11 2462 MHz + Antenna 1
Mode 4: Tx_CHO01_2412 MHz + Antenna 3
Mode 5: Tx_CHO06_2437 MHz + Antenna 3
Mode 6: Tx_CH11 2462 MHz + Antenna 3

Mode 7: Tx_CHO01_2412 MHz + Antenna 1

Mode 8: Tx_CHO06_2437 MHz + Antenna 1

Mode 9: Tx_CHO011 2462 MHz + Antenna 1
Mode 10: Tx_CH11 2462 MHz + Antenna 2
Mode 11: Tx_CHO01_ 2412 MHz + Antenna 3
Mode 12: Tx_CHO06_2437 MHz + Antenna 3
Mode 13: Tx_CH11 2462 MHz + Antenna 3

Conducted Emission

Mode 1: Ping mode + USB Charging+ Antenna 2

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Page No. :30f111
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2.3 Connection Diagram of Test System

EUT
Motebook USB Cahle S
Adapter l_—|
Ijl';l 120%1 BOHzZ
2.4Ancillary Equipment List
ltem Asset Trade Name Model Name FCCID Power Cord
1. Notebook IBM 2662-GT3 DoC N/A
2. USB Cable N/A N/A N/A N/A
SPORTON International Inc. Page No. 4 0f 111
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3. RF Utility

The programmed RF Utility is installed in notebook to provide channel selection, power lever, data rate and
the application type. RF Utility can send transmitting signal for all testings.

SPORTON International Inc. Page No. :50f 111
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CHO04-HY
4.1 Test Voltage

AC 120V / 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3Test in Compliance with

47 CFR Part 15 Subpart C and IC RSS-210 Issued 6

4.4 Frequency Range Investigated
a. Conducted Emission : from 150 KHz to 30 MHz
b. Radiated Emission : from 30 MHz to 25000 MHz
4.5 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. :60f 111
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

FCC Rule IC Rule Description of Test Result
15.207 RSS-Gen 7.2.2 |Conducted Emission Pass
15.247(a)(2) A8.2 (1) 6dB Bandwidth Pass
15.247(b) A8.4 (4) Maximum Peak Output Power Pass
15.209(a) 2.6 Radiated Emission Pass
15.247 (c) A8.5 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) A8.2 (2) Power Spectral Density Pass
15.203
15.247(0)(4) A8.4 (6) Antenna Requirement Pass

SPORTON International Inc. Page No. 7 of 111
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.2.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak power
minus 6dB.

5.2.3 Test Setup Layout :

Lo

EUT

Spectrum Analyzer

5.2.4 Test Result :
Application Type : 802.11b/g for Antenna 1
Temperature : 26 ~ 28°C
Relative Humidity : 53 ~ 55%
Test Enginner : _Tony

802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 10.08 > 0.5MHz Mode 1
06 2437 9.76 > 0.5MHz Mode 2
1 2462 10.04 > 0.5MHz Mode 3
SPORTON International Inc. Page No. :8of 111
TEL : 886-2-2696-2468 Report Issued Date : Jul. 20, 2007
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802.11g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) ( MHz) Ref. No.
01 2412 16.40 > 0.5MHz Mode 7
06 2437 16.40 > 0.5MHz Mode 8
11 2462 16.40 > 0.5MHz Mode 9
Application Type : 802.11b/g for Antenna 2 and 3
Temperature : 26~28°C
Relative Humidity : 53~55%
Test Enginner : _Tony
802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 9.80 > 0.5MHz Mode 4
06 2437 9.76 > 0.5MHz Mode 5
11 2462 9.80 > 0.5MHz Mode 6
802.11g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.48 > 0.5MHz Mode 10
06 2437 16.48 > 0.5MHz Mode 11
11 2462 16.48 > 0.5MHz Mode 12
SPORTON International Inc. Page No. 19 0f 111
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5.2.5 6dB Bandwidth
Mode 1
*RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.56 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 10.080000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-2148 dBm
l10 2| 407080000 GHz
1 PKe D1 4.02 dBm
=l o 1 TN AT ST YT

f g, 2

D2 —WQ:" v v W a
"'M LVL
A L

ﬂf N\w

T
o
,/(“ I

l-40

——60

—70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 17.JUL.2007 20:50:08
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Mode 2

*RBW 100 kHz Delta 2 [T1 ]

“VBW 100 kHz -0.03 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 9.760000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-2118 dBm

10 2|.432360000 _GH
L D1 3.59 dBm
M= |, 1l A m MWW g 2

D2 2.4 Ar U WA
el L9

I-10 NﬂJv 1r\\xﬂﬂ\

o ~

Lo \\

-40

-50

-60

-70

-80

Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 17.JUL.2007 20:50:57
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Mode 3

“RBW 100 kHz

Delta 2 [T1 ]

*VBW 100 kHz 0.03 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 10.040000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-2140 dBm
10 2|.457120000 GH
SIS D1 3.46 dBm
MED |, 1A Wrtpw M 2
RV |
|10 '/J_/‘J\J\j J‘/"\ﬂ\ﬁ[\
oo /Y ~,
| 30 W\\\\
-40
——50
—-60
+—70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 17.JUL.2007 20:51:40

LVL
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Mode 4

*RBW 100 kHz Delta 2 [T1 ]

*VBW 100 kHz -0.23 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 9.800000000 MHz
20 Offset 18!7 dB Marker| 1 [T1 ]
-1104 dBm
10 2| 407360000 GH
"' D1 4.66| dBm
vienim 1 MA‘MMV\]\‘””WW\‘”\MA g 2

L~
=
4

oz _W i v LVL
e M

N K

A

-40

--60

——70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 17.JUL.2007 16:51:03
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Mode 5

“RBW 100 kHz

Delta 2 [T1 ]

*VBW 100 kHz -0.08 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 9.760000000 MHz
20 Offset 18!7 dB Marker| 1 [T1 ]
-2|55 dBm
+10 2|.432360000 GH
SIS D1 3.24| dBm
VIEW e} 1 A““/"M\\‘ NMMV\VMUW\H_A 2
o2 s G
1o ﬂ/\j““ WW\\
| 20 IN /\1\
4o V‘\\\
-40
——50
-60
——70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 17.JUL.2007 16:53:10
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Mode 6

“RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.02 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 9.800000000 MHz
20 Offset 18!7 dB Marker| 1 [T1 ]
-21.92 dBm
10 2| 457360000 _GH
1 PKS
D1 2.9 |dBm
VIEW lo 1 LR AJ‘»\AJ\\/\’WL "\VM
o2 R P,
l-10 N//\A‘W "\/\N\‘\v“'\[\\
| 20 fj\[ N\
+-40
——50
—-60
+-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 17.JUL.2007 16:55:34
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Mode 7
*RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz -0.77 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 16.400000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-6/17 dBm
L10 2| 403800D00_GHz
1 PKial
1EW| )
r DI -1.55 d
*rﬂhfhpAk)ﬂyAﬂkiﬂk]jhAfkaLM’LAJAAJ*Adw [‘}}kki\mﬁtﬂd~ﬂf\}qAJ)AA}\hﬂ\h}\A*\A}\2
D2 -[7.55 dBm o\
L _10—1 \ 3
[-30
-40
| -50
L -60
+-70
-80

Center 2.412 GHz

Date: 17.JUL.2007 21:35:54
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Mode 8
*RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.61 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.400000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]
-6184 dBm
l10 2| 428800000 _GHz
1 PKh
1EW| Lo

D1 -1.82 d
D2 -[7.82 dBm

|
N

L -40

——60

=70

-80

Center

2.437 GHz 2 MHz/

Date: 17.JUL.2007 21:36:34

Span

20 MHz
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Mode 9

*RBW 100 kHz Delta 2 [T1 ]

“VBW 100 kHz -0.25 dB

Ref 20 dBm *Att 20 dB *SWT 500 ms 16.400000000 MHz
20 Offset 18|dB Marker| 1 [T1 ]

-6 67 dBm
l10 2| 453800000 _GHz

1 PKig
TEVN
D1 -1-95 d
1 WWM”WW MM\JNJ\UMMWZ LVL
ﬁ D2 -[7.95 dBm \ %
+-10
{30
+-40
+-50
+-60
+-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 17.JUL.2007 21:37:48
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Mode 10
“RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 1.37 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.480000000 MHz
20 Offset 18[7 dB Marker| 1 [T1 ]
-5192 dBm
l10 2| 403760000 _GHz
1 PKial
1EW|
LO D1T—0—_ 6 dBn ,\M\,\AN >
AN A MR
D2 -6.61 dBT\j‘\MW A
101 | |
| -20 rf/ \A
30 WK\\
L -40
+-50
+-60
——70
-80

Center 2.412 GHz

Date: 17.JUL.2007 18:04:30

2 MHz/

Span 20 MHz
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Mode 11

*RBW 100 kHz Delta 2 [T1 ]

“VBW 100 kHz 0.58 dB

Ref 20 dBm *Att 20 dB *SWT 500 ms 16480000000 MHz
20 Offset 18[7 dB Marker| 1 [T1 ]

-6[86 dBm
L10 2| 423760000 GHz

1 PKig
TEVN
r D1 -1_7[1,dBm
; vrwne MM | MMAN A
*JJ\’gé?A{7_7J,(jsgv\’u\rﬂd 'V\PVV\ﬁ}NﬁV\AfVl'
101 | |
// ! \\
-20 Wﬂ\\k
-¥30
\
+-40
+-50
+-60
+-70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 17.JUL.2007 18:06:00
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Mode 12
“RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 1.51 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.480000000 MHz
20 Offset 18[7 dB Marker| 1 [T1 ]
-7175 dBm
+10 21 453760000 GHz
1 PKha
1EW Lo
D1 -2_24,dBm
Z
D2 -8.24 dB'rJ\V\,VV\M 113
10— | |
+-20 w«\
=#30
\
-40
—50
--60
~-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.3.2 Test Procedure :
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the spectrum

analyzer.

5.3.3 Test Setup Layout :

Lto

EUT
Spectrum Analyzer
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5.3.4 Test Result :

Application Type : 802.11b/g for Antenna 1

Temperature : 26~28°C
Relative Humidity : 52~55%
Test Enginner : _Tony

802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -6.98 8 Mode 1
06 2437 -8.61 8 Mode 2
11 2462 -8.70 8 Mode 3
802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -16.64 8 Mode 7
06 2437 -15.73 8 Mode 8
11 2462 -17.18 8 Mode 9
Application Type : 802.11b/g for Antenna 2 and 3
Temperature : 26~28°C
Relative Humidity : 52~55%
Test Enginner : _Tony
802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -7.59 8 Mode 4
06 2437 -8.57 8 Mode 5
11 2462 -9.18 8 Mode 6
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802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -14.94 8 Mode 10
06 2437 -16.03 8 Mode 11
11 2462 -16.65 8 Mode 12
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5.3.5 Power Spectral Density

Mode 1
“RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -6.98 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.411541000 GHz
20 Offset 18|dB
+10
1 PKIg
CLRWR] Lo
1
v
10 [ 4
LM hﬂNh M Lol ﬂﬁﬁ'
m d U uu | u UVU’ \l U
+-30
-40
--50
+-60
+—70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
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Mode 2
“RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.61 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.436541000 GHz
20 Offset 18|dB
L10
SGL
1 PKig
CLRURYIN
LVL
1
Yl
l-10
- ) M'mm A AL HMA}
! P
I-30 “
+-40
+-50
+-60
+-70
-80
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 17.JUL.2007 21:16:05
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Mode 3
“RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.70 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.461541000 GHz
20 Offset 18|dB
l10
SGL
1 PKha
CLRWR| Lo
LVL
1
vl
—-10
_ X L oalld HMA‘
P
—-30
' |
l-40
—50
--60
=70
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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Mode 4

“RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -7.59 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.411541000 GHz

20 Offset 18{(7 dB

10

SGL

-0

1 LVL

L-10 1 |

——30

=50

—70

-80

Center 2.412 GHz 150 kHz/ Span 1.5 MHz
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Mode 5

“RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.57 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.436541000 GHz

20 Offset 18{(7 dB

10

SGL

-0

LVL

——10

A ,J}W AR
UU

“ U]UV“

——30

=50

—70

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz
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Mode 6
“RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -9.18 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 2.461541000 GHz
20 Offset 18[7 dB
l10
SGL
1 PKig
CLRWR]S
LVL
1]
l_10 Yl
+-30 V “
+-40
+-50
+-60
-70
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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Mode 7
“RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -16.64 dBm

Ref 20 dBm “Att 20 dB *SWT 500 s 2.412288000 GHz
20 Offset 18|dB
l10

SGL

1 PKha
CLRWR| Lo

LVL

—-10
1
;’T‘?\EA/{W M"MN'WVHW"A\A ﬂ.nunfM M fv‘l“\.ﬂvn W
| _30 MIJ\”M lf\vlﬂ AA ,\'\Mﬂ {\M\/W
R

l-40
—50
--60
=70
-80
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Mode 8
“RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -15.73 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.437288000 GHz
20 Offset 18|dB
10
SGL
1 PKig
CLRWR]
LVL
+-10
1
| ol WJ\.m | M‘WWFL.“A N
B e /\WW : T
STL
[/ LR U“
+-40
+-50
+-60
-70
-80
Center 2.437 GHz 100 kHz/ Span 1 MHz
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Date:

Ref 20 dBm
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Mode 10

Ref 20

dBm

“Att 20 dB

“RBW 3 kHz
*VBW 30 kHz

“SWT 500 s

Marker 1 [T1 ]

-14.94 dBm

2.411358000 GHz

20 OfF
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-80
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2.412 GHz
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Mode 11

Ref 20 dBm

“Att 20 dB

“RBW 3 kHz
*VBW 30 kHz

“SWT 500 s

Marker 1 [T1 ]

-16.03 dBm
2.436355000 GHz
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Mode 12
“RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -16.65 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.462609000 GHz
20 Offset 18[7 dB
l10
SGL
1 PKig
CLRWR]
LVL
+-10
i
jﬂﬂgﬂﬁj*wJ 1M AN 4 LW, M ﬁwf*14p
"y WW v VWM v v Wv w v W{
| _30 '\NL
|
+-40
+-50
+-60
-70
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.4.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Setboth RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including 100 kHz
bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result :

Application Type : WLAN 802.11b/g
Temperature : 26~28°C

Relative Humidity : 52~55%

Test Enginner : _Tony

Test Result in WLAN lower band (Channel 1) . PASS
Test Result in WLAN higher band (Channel 11) . PASS

5.4.4 Note on Band Edge Emission :
>WLAN 802.11b for Antenna 1
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2368.140  46.91 -27.09 74.00 46.37 30.59 3.74 33.78 100 0 Peak
2368.140 34.93 -19.07 54.00 34.34 30.65 3.71 33.78 100 100 Average

CHO1 (Vertical)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2388.090 50.04 -23.96 74.00 49.50 30.59 3.74 33.78 100 0 Peak
2388.090 37.49 -16.51 54.00 36.94 30.59 3.74 33.78 100 357 Average
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CH11 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2487.460  32.58 -21.42 54.00 32.11 30.43 3.84 33.80 100 272 Average
2487.460  45.81 -28.19 74.00 45.34 30.43 3.84 33.80 100 0 Peak
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2488.220 34.35 -19.66 54.00 33.91 30.40 3.84 33.80 100 60 Average
2488.220 47.34 -26.66 74.00 46.87 30.43 3.84 33.80 100 0 Peak
»WLAN 802.11b for Antenna 2 and 3
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuVim) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deq)
2390.000 51.53 -22.47 74.00 50.99 30.59 3.74 33.78 100 0 Peak
2390.000 40.92 -13.08 54.00 40.38 30.59 3.74 33.78 100 130 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deq)
2390.000 50.45 -23.55 74.00 49.91 30.59 3.74 33.78 100 0 Peak
2390.000 40.33 -13.67 54.00 39.79 30.59 3.74 33.78 100 60 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2483.500 48.93 -25.07 74.00 48.46 30.43 3.84 33.80 100 0 Peak
2483.500 35.36 -18.64 54.00 34.89 30.43 3.84 33.80 100 357 Average
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CH11 (Vertical)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2483.500 37.74 -16.26 54.00 37.27 30.43 3.84 33.80 100 268 Average
2483.500 47.82 -26.18 74.00 47.35 30.43 3.84 33.80 100 0 Peak

»WLAN 802.11¢g for Antenna 1
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2390.000 63.57 -10.43 74.00 63.03 30.59 3.74 33.78 100 0 Peak
2390.000 38.85 -15.15 54.00 38.31 30.59 3.74 33.78 100 273 Average

CHO1 (Vertical)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2390.000 66.54 -7.46 74.00 66.00 30.59 3.74 33.78 100 0 Peak
2390.000 41.81 -12.19 54.00 41.27 30.59 3.74 33.78 100 357 Average

CH11 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2483.500 63.36 -10.64 74.00 62.89 30.43 3.84 33.80 100 0 Peak
2483.500  40.82 -13.18 54.00 40.35 30.43 3.84 33.80 100 0 Average
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CH11 (Vertical)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2483.500 34.42 -19.58 54.00 33.95 30.43 3.84 33.80 100 135 Average
2483.500 57.94 -16.06 74.00 57.47 30.43 3.84 33.80 100 0 Peak
»>WLAN 802.11g for Antenna 2 and 3
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deq)
2390.000 49.87 -4.13 54.00 49.33 30.59 3.74 33.78 100 130 Average
2390.000 69.77 -4.23 74.00 69.23 30.59 3.74 33.78 100 0 Peak
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2390.000 68.24 -5.76 74.00 67.70 30.59 3.74 33.78 100 0 Peak
2390.000 47.03 -6.97 54.00 46.49 30.59 3.74 33.78 100 60 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deq)
2483.500 48.11 -5.89 54.00 47.64 30.43 3.84 33.80 100 270 Average
2483.500 69.57 -4.43 74.00 69.10 30.43 3.84 33.80 100 0 Peak
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deq)
2483.500 68.65 -5.34 74.00 68.19 30.43 3.84 33.80 100 0 Peak
2483.500  48.47 -5.53 54.00 48.00 30.43 3.84 33.80 100 355 Average
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5.4.4 20dB Band Edge
WLAN 802.11b for Antenna 1

CHO1
*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -37.63 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.399000000 GHz
20 Offset 18(dB
l10
D1 3.98| dBm
MAXH Iﬁ"_“i
Lo
// LVL
l-10
D2 -[16.02 dBm /
| 20 I

|

=70

F1

-80

Center 2.368 GHz 10 MHz/ Span 100 MHz

Date: 17.JUL.2007 20:52:45
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WLAN 802.11b for Antenna 1

CH11
*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -46.38 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.547200000 GHz
20 Offset 18(dB
L10
1 PK]
D1 3.47| dBm
vAXH I VAW

o

\\ LVL
+-10

\\ D2 -[16.53 dBm
——20

R
MA

L
| 5o buNM«AquwAﬁ*1M-xw~u4»xﬁhdbhy~&-uhmkwmuwwuwtpmnw¢mewuu¢v
L-60
-70
F1
-80
Center 2.507 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11g for Antenna 1

CHO1
*RBW 100 kHz Marker 1 [T1 ]
*“VBW 100 kHz -29.27 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.399800000 GHz
20 Offset 18|dB
L10
1 PK|
MAXH Lo

DI -1.49 dBm

)(”M M\

D2 -21.49 dBm /

—30

L-40

——50

——70

F1
-80 |

Center 2.371 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11g for Antenna 1

CH11
*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -40.81 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.484600000 GHz
20 Offket 18[dB
10
1 PK
AXHI IS
DL, -1.92 dBm
LVL
-10 \
— D2\ -P1.92 dpm
L -30
1
| _40 \Ax -
- %W;W,&w\n RTINSV ARV ETUV
L -60
L-70
F1
-80
Center 2.503 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11b for Antenna 2 and 3

CHO1

Ref 20 dBm

“Att 20 dB

“RBW
*VBW
*SWT 500 ms

Marker 1 [T1 ]

-37.02 dBm

2.399000000 GHz

20 Offset 18

7 dB

10

D1 4.73 dBm

W

+-10

// Yo

——20

D2 -15.27 d

Bm

—30

——70

-80

F1

Center 2.368 GHz
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WLAN 802.11b for Antenna 2 and 3

CH11
*RBW 100 kHz Marker 1 [T1 ]
*“VBW 100 kHz -46.30 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.498600000 GHz
20 Offset 18!7 dB
L10
1 PK|
AYH D1 3.08| dBm

LoM/
J\\ LVL
+-10

¥2 —[17 .08 |dBm
——20

]

——50

——70

F1
-80

Center 2.505 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11g for Antenna 2 and 3

CHO1
*RBW 100 kHz Marker 1 [T1 ]
*“VBW 100 kHz -36.48 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.400000000 GHz
20 Offset 18!7 dB
L10
1 PK|
MAXH

¥
h
I
o)
o)
a
aQ
53]

WW "
~-10
=—20

o | | /
a0 W"W

V)
N
|
]
D
g
q
aQ

——70

-80

Center 2.37 GHz 10 MHz/ Span 100 MHz

Date: 17.JUL.2007 18:08:15
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WLAN 802.11g for Antenna 2 and 3

CH11

Ref 20 dBm

“Att 20 dB

“RBW 100 kHz
“VBW 100 kHz
*SWT 500 ms

Marker 1 [T1 ]
-45.85 dBm
2.551600000 GHz

20 OFF

10

7 dB

-10

.l

K4 dBm

LVL

-—20

D2

—30

R22.14 dBm

L-40

——50

——70

-80

Center 2.503 GHz

Date: 17.JUL.2007 18:10:32

10 MHz/

Span 100 MHz
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5.5 Peak Output Power Measurement

5.5.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.5.2 Test Procedure :
1. The antenna port (RF output) of the EUT was connected to the input ( RF input) of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT

antenna terminal.

2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer for

BT measurement. The cable loss has been offset before testing.

5.5.3 Test Setup Layout :

L to

EUT Power Meter

5.5.4 Test Result :

Application Type : WLAN 802.11b/g for Antenna 1
Temperature : 26~28°C

Relative Humidity : 52~55%

Test Enginner : _Tony

802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 17.61 1W/30 dBm
06 2437 17.42 1W/30 dBm
11 2462 17.08 1W/30 dBm
802.11¢g
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 20.41 1W/30 dBm
06 2437 20.00 1W/30 dBm
11 2462 19.11 1W/30 dBm
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Application Type : WLAN 802.11b/g for Antenna2 and 3

Temperature : 26~28°C

Relative Humidity : 52~55%

Test Enginner : _Tony

802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 17.78 1W/30 dBm
06 2437 17.54 1W/30 dBm
11 2462 17.61 1W/30 dBm
802.11g
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 20.24 1W/30 dBm
06 2437 21.32 1W/30 dBm
11 2462 22.43 1W/30 dBm
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5.6Conducted Emission

5.6.1 Measuring Instruments
As describ ed in chapter 6 of this test Report.

The receiver setting :

Detector : Quasi — Peak and Average
Bandwidth : 9 KHz

150 KHz ~ 30 MHz

5.6.2 Test Procedures :

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold Mode.
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5.6.3 Test Data

Temperature : 26~28°C
Relative Humidity : 52~55%
Test Enginner : Tony
Test Mode : Mode 1

B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBu¥)
&0

Date: 2007-07-17 Time: 04:45:43

CHSVCCI'CISPR-B

CHSWCCICISPR -B AW

40
1
b
4 10
0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-HY
Condition : CNS/YCCI/CISPR-B 2001/004 200604 LINE
EUT : 802.11g USB Wireless adapier
Power : 120Vi60Hz
MModel :FR7T0311
Memo : Ping Mode+USB Charging +Antennal
Memo :
Menmo
Over Limit Bead Cable Probe
Freq Lewvel Limit Line Lewel Loss Factor ERemark
MH= dBulf dB dBulf dBulr dB dB
1 0.150 31.0% -24.9%91 56.00 30.%91 oD% 010 RAverage
[ =2 0.150 51 37 -14. 68 66.00 51.14 O0.08 0_10 QP |
3 0.201 31.76 -21.81 53.57 31_5é o_10 0_10 RAverage
4 0.201 39%.59% -23_98 &£3.57 39_39 o._10 o_10 QP
5 0.406 28.06 -292_. 68 B57T.714 27.92 o.04 o_10 QP
& 0406 1% &7 -28.07 47.74 19_53 o.04 0_.10 Average
7 0.502 30.23 -25.77 B6.00 30_06 o.o7 o_.10 QP
8 0502 23.5% -22.45 46.00 23_3%8 o.o7v 010 Average
2 1.29%94 33.41 -22.5% B56.00 33.11 o_20 o_10 QP
10 1.294 18 68 -27.32 46.00 1838 o_20 0_.10 Average
11 3.240 32.06 -23.94 B6.00 31.71 o_1# o.17 QP
12 3.240 26_80 -192.20 46.00 26.45 0_1# 017 RAverage
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Date: 2007-07-17 Time: 04:54:41

Level (dBuv)
80

CHSACCI'CISPR-B

CHSWCCICISPR -B AW

3
1p 1h
0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-HY
Condition : CNS/NVCCLI/CISPR-B 2001/004 200604 MEUTRAL
EOT : 80211z USB Wireless adapier
Power : 1200 60Hz
MModel :FR7T0311
Memo : Ping Mode+USB Charging+Antennal
Meno :
Menmo
Over Limit Bead Cable Probe
Freq Lewvel Limit Line Lewel Loss Factor ERemark
MH= dBulf dB dBulf dBulf dB dB
1 0.150 50.7% -15.24 &5.99% 50_5%7 oD% o_10 QP
2 0150 31 .00 -24_9%9% 55_93% 30_82 0o_0% 0_.10 RAverage
3 0.201 36.56 -27.00 £3.56 3I6.36 o_10 o_.10 QP
4 o.201 2977 -23.71% 53.56 29_G57 o._10 010 Average
5 0244 31 63 -30.33 61_.9%6 31.45 o_0% o_10 QP
& 0.244 11.9%% -39%.97 51.%¢ 11 %1 o.0%8 0_.10 Average
7 o.402 30_1% -27.62 57.8%0 30.04 o.04 o_.10 QP
] o402 24 08 -23_712 47 80 23.94 0._04 0._10 Average
2 0.505% 31.58% -24.42 B56.00 31_41 o_o7 o_10 QP
10 0.505% 1783 -28.17 46.00 17.66 o.o7 0_.10 RAverage
11 0604 1625 -29.715 4&6.00 16.05 o_10 0.10 RAverage
12 0.604 29 63 -26.37 B6.00 29.43 o._10 o_10 QP
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5.7Radiated Emission Measurement

5.7.1 Measuring Instruments

As described in chapter 6 of this Report.

The spectrum analyzer setting :

Detector : Quasi — Peak
Bandwidth : 120 KHz

30 ~ 1000 MHz

Detector : Peak and Average
Bandwidth : 1 MHz

1~25GHz

5.7.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

SPORTON International Inc. Page No. : 54 of 111
TEL : 886-2-2696-2468 Report Issued Date : Jul. 20, 2007

FAX : 886-2-2696-2255 Report Version : Rev. 01



wemonias. FCC/IC TEST REPORT

Report No.: FR770310

5.7.3 Typical Test Setup Layout of Radiated Emission

EUT

Antenna

Ground Plane —\

T

1~4m

s

1

TurnTable

G

Spectrum Analyzer /

Test Receiver
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5.7.4 Test Data

Temperature : 26°~28C
Relative Humidity : 52~55%
Test Enginner : Tony

Test Mode : Mode 1
Polarization : Horizontal

Il The test that passed at minimum margin was marked by the frame in the following table.

Level {(dBu¥%/m)
80

Date: 2007-07-12

FEE CLASS-B-
$d8
44]—'
= 1 2y 6
03 224, 8. 612, 806. 1000
Frequency (MHz)
Site :03CHD4-HY
Condition: FCOC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :802.11g USE Wireless adapter
POWER :From Hotebook
MODEL :FR 770310
MODE 11k Tz Ch01;241Z2MH=
Data Rate:11l
Over Limit Beadintenna Cable Preamp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBu¥V,/m dE dEul./m dEul dB /m dE dB oI deg
1 179.090 22_.%6 -11.74 43 60 L s 11.EE 1.31 3Z.86 -—- ——- Pesak
z zg3. 530 324.44 -11_ 66 45.00 EZ_ 89 1F.40 1.93 37 83 -—- -—- Pesak
3 299,730 33,20 -1z.80 4&.00 El.&7 12.31 2.03 32.81 -—- --- Pasak
4 3F3.800 32F.97 -13.03 46.00 E0O_E7 13.14 Z.08 32 8F ——- ——- Pask
[ =@ 399.400 38.657 -7.43 46.00 E3_35 15 75 F.33 32 .86 100 701 Peak
3 EZ8.Z00 2Z_6Z -13.38 46.00 44 67 17.75E Z.70 3Z.4F -—- ——- Pesak
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5 Level (dBu¥/m}) Date: 2007-07-13
7
FCC CLASS-B
-6dB
saf i FCC CLASS-B-AV
T
i -6dB
T
3 s
|:l1llllll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT HORIZEONTAL
EUT t80E.11g USE Wireless adapter
POWEE :From Notebook
MODEL tFE 770310
MODE tllbh Tx_ChOl;z412MH=z
Data Rate:ll
Owver Limit Beadinternna Cable Preamp Aint  Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBu¥V,/m dE dBEul./m dEul dB/m dE dB [=5 " deg
bl 1324 000 5145 -Z2.55 74.00 L6_15 ?Z6.65 Z2.60 33.95 100 0 Peak
z 1324 _ 000 35.2Z8 -18.7Z L£4.00 39.98 7Z6.65 Z.60 33.95 100 1z4 Average
3 140000 37.26 -16.74 E4.00 41.Z1 Z7.03 .73 33.77 lad 163 Awerage
4 1460_ 000 E0O_E7 -E3.73 74.00 L4 2F E27.09 2,73 33,77 100 0 Peak
5 2368_140 46.91 -Z7.0%9 74.00 46.37 30.59 3.74 33.78 100 0 Peak
& Z2368.140 34.93 -19.07 &L£4.00 34_34 30.65 3.71 33.78 100 100 Average
7R Ed4lz. 000 10E.47 10453 320,56 .76 3378 lad 0 Peak
a8 @ 241z 000 97_97 97.43 30L& BETe TEFIT8 100 100 Average
2 2489_170 31.78 -Z2.ZZ L4.00 31_34 30.40 3.84 3380 100 100 Average
10 E485.170 4E.34 -E3.6€ T4.00 4E_18 30.07 4.12  34.07 1ad 0 Peak
11 20E5.000 EE.E3 -12.47 74.00 4Z.55E 33,48 £.78 33.68 === --- Peak
1z g0&5g_ 000 4278 -11.FF L4_.00 30_E0 35 48 &6.78 3368 100 227 Average
Remark: #7 and #8 Fundamental Signal
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- Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

a0 Level {(dBu¥/m}) Date: 2007-07-12
FCC CLASS-B
-idB
40::::j__________J
2 =
1 3 4 8
030 224, 418. 612, 8086. 1000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B Sm ANTE7:Z4 WERTICAL
EUT t80E.11g USE Wireless adapter
POWEER :From Motebook
MODEL :FER 770310
MOD'E tllbh Tx_ChOl;z24172MH=z
Data Rate:ll
Over Limit Readintenna Cable Preamp Ant  Tahble
Fregq Level Limic Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV,/m dE dBEul/m dEul’ dB/m dE dB oI deg
I 13E_.330 321.4% -1¢.01 43 50 51.74 11 E8 1.33 32.87 e ——— Peak
2 2L9_ 770 24,67 -11.33 45.00 L53.09 12 52 1.93 32.87 100 136 Peak
3 283_530 21.2Z0 -14.80 45.00 49 85 1F.40 1.9 3E.83 rinr ——— Peak
4 388.900 3Z2.33 -13.567 456.00 47_5Z 15.38 Z.23 3zZ.85 e ——= Peak
5 399_ 400 34.41 -11.5% 46.00 492_1% 1575 Z2.33 32.86 il ——— Pealk
& EGE_&00 323.45 -1Z_ 55 46.00 47 32 Z0.05 3.1z 3z.04 SEm ——— Pealk
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s Level (dBu¥/m}) Date: 2007-07-13
13
18
FCC CLASS-B
-6dB
593 19 FCC CLASS.B-AV
o 7
el _6dB
] TH ]
1
4 15
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site t03CHO4-HY
Condition:FCC CLAZE-E 3w HF-ANT VERTICAL
EUT t80E.11g USE Wireless adapter
POWEER :From Motebook
MODEL tFR 770310
MODE :1lb Tx_ChOl;241ZMHz
Data Rate:ll
Over Limit Beadintenna Cable Preamp Ant  Tahle
Fregq Level Limic Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV,/m dE dBul/m dBul dB fm dB di fai ded
1 1324.000 3E.43 -18.57 E4.00 40.13 Z&.65 Z.E0 33.3E pRula] lid Awerage
2 13E4 000 5415 -19.85 74.00 L8_ 8L Z6.65 2.60 33_9&8 100 0 Peak
3 1454 000 &54.96 -19.04 74_00 5£8.91 2Z7.09 2.73 33.77 100 0 Peak
4 1484 000 37.26 -16.74 E4.00 41.21 Z7.03 .73 33.77 lad 1€z Awerage
5 1596 000 3362 -E0.33 L4.00 36.41 Z8.0Z £.8% 33.70 100 171 Average
& 1596.000 &§1.05 -22.95 74.00 L5£3.84 Z8.02 .83 33.70 100 0 Peak
? 1726_000 47.94 -Z6.06 74_00 49.50 23.11 3.02 33.70 100 0 Peak
2 1726.000 3Z.08 -El.31 E4.00 33.65 EZ3.11 .02 3370 lad z17 Awerage
9 1&g 000 32.58 -FE1.4F G400 3E_ B9 3021 .18 33.70 100 217 Average
10 1g68.000 &S0.Z28 -Z23.7Z 74.00 LO_5% 30.21 3.18 33.70 =Lt ——— Pealk
11 EZSS.020 E0.04 -E3.3& 7T4.00 45 B0 20.E3 .74 33,78 lad 0 Peak
1z E3gE.020 37.49 -l6.51 54.00 35.54 30,59 .74 3378 100 357 Awerage
13 @ 2412 000 108_EE 107_68 320,56 3.76 33.78 100 0 Peak
14 @ 2412.000 1l00.72 lo0.18 30,56 3.76 33.78 100 357 Average
1t E4S6.000 4E. 31 -E2.63 T4.00 4484 30.43 F.84  3Z.80 lad 0 Peak
1a 2486 000 32_8F -E1.18 L4_.00 3E_3L 320,43 .84 33_80 100 357 Average
17 4821 _000 &§0.18 -23.82 74.00 45_15 33.45 L.88 34_ 320 100 0 Peak
1z 4221000 44.03 -3.37 E4.00 3500 33,45 E.88 34.30 1ad ZEZ Awerage
12 TEE5_ 000 EE.ZT -13.732 T4.00 43,12 33.ZE E.E64  33.73 = --- Peak
20 &89 000 4319 -30.81  T74.00 321.04 3925 .64 3373 100 97 Peak
Remark: #13 and #14 Fundamental Signal
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* Test Mode : Mode 2
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-14

Level (dBu'/m})
80

FCC CLASS-B |
-GdB
10 2
— 4
1 3 5 g
n 30 224, 418. 612. 406. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT :B02.11g USE Wireless adapter
POWER :From MNotebook
MODEL :EFR 770310
MODE 111k Tz chif;Z437MH=
Data Rate:1l
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MH=z dABul,/m dE dBuV m dBuy dB/m dB dB (=38 ded
1 127.740 33.50 -10.00 43.50 E3.42Z 1l.64 l.20 3ZZ.88 === --- Peak
[Z @ 122.330 39.91 -3.E5 43 50 &0.1& 11.E% l.322 ZE.87 112 22 Peazk |
3 264 090 33.88 -1f.12 46.00 E52_31 1Z.50 1.94 Z2E.86 ot ——— Peak
4 399_400 35_&7 -10.33 46.00 E5O0_45 15.75 .33 32E.B6 e ——— Peak
5 5zg. 200 32.51 -13.49 46.00 44_.51 17.75 Z2.70 - 3Z.45 il ——— Pealk
=3 932.100 3422 -11.78 46.00 37.74 24.32 3.58 31l.4z7 S ——— Peak
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7 Level (dBu'f/m) Date: 2007-07-13
7
FCC CLASS-B
-Gdb
590 H FCC CLASS-B-AV
b=l
4 -6dB
‘IM 1B
]
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite c03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZONTAL
EUT tBO0E.1lg USE Wireless adapter
POWER :From MNotebook
MODEL tFR 7703210
MODE 11k Tx Ch0O&;Z437MH=z
Data Rate:ll
Owver Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MH= dBul,/m dBE dBuV/m dBut’ dB fm dB dB I deg
1 1324.000 E1.52 -ZF_48 74.00 BE6_FZ Z6.65 Z_60 33.9%5 100 0 Peak
z 1324 000 35.60 -18_40 54.00 40.30 Z&6.65 Z_&60 33.95 ioo0 124 Average
= l4g0.000 E0.91 -23.09 74.00 54.85 =27.09 273 33.77 100 0 Peak
4 l4g0.000 37.2Z6 -16.74 54 00 4171 27.09 it PV ey o 100 163 Average
£ £3B2.010 46.48 -27_EBFZ 7400 45394 3053 .74 3378 100 0 Peak
& £382.010 33.45 -2Z0_585 54_ 00 3Z2.87 30.6Z .74 3378 ioo0 27Z Average
7@ 2437.000 10376 103_ 26 30.49 TS 3E 9 100 0 Peask
=T 2437_000 397_ZF6 96_76 30.49 BAe A3FIeg 100 27E Average
9 2486700 32.09 -Z1.91 54.00 31_62Z 30.43 3.84 33F.80 100 27Z Average
10 2486_700 4519 -2Z8_81 74.00 44 77 30.43 3.84 33.80 100 0 Peak
11 8097.000 55.49 -18.51 74.00 42.34 332,47 £.81 33.73 T === Peak
1z S057.000 43,05 -10.95 54,00 30.50 39,47 £.81 33.73 100 166 Average
Remark: #7 and #8 Fundamental Signal
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* Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-14

Level {(dBuVY/m)
&0

FCC CLASS-B
-fdB
3
u:ill 224, 8. 612. 806, 1000
Frequency (MHz)
Zite t03CHO4-HY
Condition: FCC CLAZE-B 3w ANTETE4 VERTICAL
EUT t80E.11g USE Wireless adapter
POWEER :From Motebook
MODEL :FER 770310
MODE :1lb Tx_ChO&;2427MHz
Data Rate:ll
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Posz Bemark
MHz dBuV,/m dB dBul/m dBul’ dE/m dE dE c deg
I 100740 33.9% -9_.L51 43 50 L57.64 a.08 1.11 32.8%5 il ——— Peak
2 133.140 2E_95 -10.55 43 50 L5328 11.E0 1.34 3287 -t ——— Peak
3 £83.530 34.46 -11.54 45.00 52_.91 1z.40 1.93 32.83 S ——— Peak
4 FI6_600 3Z.05 -13.35 46.00 46.54 15 65 Z.32 3E.86 e --- Peak
£ EZ5.200 31.41 -14.53% 46.00 d43.41 17.7F% .70 3Z.4E === --- Peak
& GEE.100  28.63 -T7.37 45.00 47_49 Z0.06& 3.1 32.04 105 271 Peak
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. Level (dBu¥/m}) Date: 2007-07-13
13
1
FCC CLASS-B
-6dB
594 17 FCC CLASS-B-AV
[F TE -6dB
{’J T 1B
1
o 1R
l]1llllll 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLAZE-E 3w HF-ANT VERTICAL
EUT t80E.11g USE Wireless adapter
POWEER :From Motebook
MODEL cFR 770310
MODE :1lb Tx_ChO&;2427MHz
Data Bate:ll
Owver Limit Readintenna Cable Preamp Ant  Tahle
Freq Level Limic Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV,/m dE dBuV,/m dBuW dB fm dB dB CI deg
1 1324000 E4.00 -Z0.00 74.00 E5.70 Zg.6& Z.E0 3Z.3E 1ad 0 Peak
z 13E4 000 35.EF8 -18.7F L4.00 39.983 Z6.65 2.60 33_9%8 100 124 Average
3 1454 _ 000 37.10 -16.90 EL4_00 4105 27.09 2.8 3877 100 163 Average
4 1454 _ 000 &5.02 -18.93 74.00 L5£8.597 Z7.09 .73 33.77 100 0 Peak
£ 1526 000 33.72 -E0.Z8 E4.00 36.E1 EZ3.02 .83 33.70 1ad 171 Awerage
& 1596 000 E1._ 02 —-EE_98 74.00 L53_81 ZB2.0Z 2.83 33.70 100 0 Peak
? 1732_000 48.88 -Z5.1Z 74_00 L0_.44 23.11 3.0 33.70 100 0 Peak
g 173z 000 3200 -Z2.00 L5400 33.56 Z9.11 3.0z 33.70 100 z217 Average
2 1254000 43,63 -£4.37 74.00 E0.08 30.07 3.1 33.70 1ad 0 Peak
10 1254 _ 000 3243 -E1.57 L4.00 3E_E83 320.07 .18 3370 100 217 Average
11 2390.000 36_27 -17.73 L4_00 35.73 30.59 3.74 33.78 100 357 Average
1z EZR0_000 43577 -E4.Z3 T4.00 45.F3 30.53 3.74 33.78 1ad 0 Peak
1z @ E437.000 104.€8 104.1% 320.42 g7 CBEIRI 1laao 0 Peak
14 @ 2437 _000 101.11 100_61 320.49 378 3FF 100 357 Awverage
15 z2487._650 44_.94 -Z9.06 74_00 44.47 30.43 3.84 3380 100 0 Peak
1g E437.6E0 3EZ.EZ -ELl.38 EB4.00 3Z.1&8 30.40 F.84 3Z.80 lao 3E7 Awerage
17 S02Z.000 Ed4. 56 -13.44 74,00 4z 02 33.47 &.80 3373 ] --- Peak
1z g08z_ 000 4304 -10.96 L4_.00 30_E50 35 47 .80 3373 100 158 Average
Remark: #13 and #14 Fundamental Signal
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SPORTON LAB.

FCC/IC TEST REPORT

Report No.: FR770310

* Test Mode : Mode 3
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuvim)
80

Date: 2007-07-14

FCC CLASS-B
b8
40—'
1 I— 4
5 E
. 30 224, 8. 512, §06. 1000
Frequency (MHz)
Site :03CHD4-HY
Condition: FCC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT :B02.11g USE Wireless adapter
POWER :From MNotebook
MODEL (FR 770310
MODE 11k T= Chll;Z246ZMHz
Data Rate:11
Ower Limit Beadinternna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MH=z dBEuV/m dEB dBu¥/m dEul’ dBE/m dE dE oI deg
LA 38,910 35.68 -4.3FZ 40.00 E5.Z0 1Z.71 0.7l 3Z.94 - -—= Peak
z £3.450 31.50 -g£.50 40.00 E7.84 E.33 0.8l 3Z.8% -—- -—- Paak
[T 13z 600 40 1E -3 35 43 E0 E0.4% 1120 1.24 3z 87 0% 2L Peak
] 395.400 3600 -10.00 46.00 5072 16 75 Z.33 32 86 - -—— Paak
5 EZE.Z00 31.90 -14.10 45.00 43.90 17.75 Z.70 3Z.4F - -—— Peak
g 929,300 3FE_El -13.4% 45.00 36.10 Z4.25  3.58 3l.42 -—- -—- Paak
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Date: 2007-07-13

. Level (dBuW/m}

T
FCC CLASS-B
-6dB
o i FCC CLASS B-AV
L -6dB
;i
8
]
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site t03CHO4-HT
Condition: FCC CLASS-B 3m HF-ANT HORIZONTAL
EUT tB0Z.11g USE Wireless adapter
DPOWER :From Notebook
MODEL :FR 770310
MODE :1lb Tx_Chll;Z46ZMHz
Data Rate:ll
Over Limit Peadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Lo=s= Factor Fos Fos Remark
MH=z dBu¥/m dB dBuV/m dBui dBEfm dB dB cm deg
1 12z4_ 000 &1.85 -Z2.15 74.00 56.55 Z6.65 Z.60 33.95 100 0 Peak
z 12z4_ 000 35.28 -18.72 54.00 32.93 Z6.65 Z.60 33.95 100 124 Average
3 1454 000 37.18 -16.8& E4.00 41.13 27.0%9 .73 33 1ad 163 Awerade
4 1454 000 K1.38 -ZZ.62 74.00 E5.33 2Z7.03% .73 33.77 1ad 0 Peak
3 EZS3.630 d46.53 -E7.47 7T4.00 4E.35 3I0.6Z .74 3EL7E 100 0 DPeak
3 EFS3.630 33.65 -E0.35 E4.00 33.07 30.6Z .74 3378 100 ETZ Awerage
T E4EZ.000 103.10 10Z2.62 30.4¢ 3.8l 33.7R 100 0 Peak
2 X E452.000 25,76 95,22  320.4¢ .81 33.79 100 ETEZ Awerage
=] 2487 460 32.58 -E1.42 54 00 3E2.11 30.43 3.84 33.80 100 272 Average
10 £487_460 45.81 -E8.1% 7T4.00 45 34 30.43 3.84 33.80 100 0 Peak
11 S814Z_ 000 E5.58 -18.42 74.00 4311 359._ 44 6,83 33.81 i -—-— Peak
1z 8142 000 43.67 -10.33 54.00 31.E0 359._ 44 6.83 33.81 100 114 Average
Remark: #7 and #8 Fundamental Signal
SPORTON International Inc. Page No. : 65 of 111

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Report Issued Date : Jul. 20, 2007
Report Version : Rev. 01
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Report No.: FR770310

= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Lewvel (dBuW/m}
80

Date: 2007-07-14

FCGCLASS-B
-pdB
40 —I
bl 3 4 g
L 30 224, 8. 612, 306. 1000
Frequency (MHz)
Site :03CHO4-HT
Condition: FCC CLASS-E 3m ANTZ7Z4 WERTICAL
EUT B0E.11g USE Wireless adapter
POWER :From Hotebook
MODEL tFR 770310
MODE :11lb Tx Chll;Z246Z2MH=
Data Rate:ll
Ower Limit Peadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Tos Pos Demark
MHz dBuV/m dBE dBu¥V/m dBul\ dBfm dB dB I deog
1 39.180 3Z.64 -7.36 40.00 6&z_.1lg 12_71 0.71 32.94 e ——-— Pealk
2 EZ.7e0 34.30 =-E.10 40,00 £1.04 E.93 0.8l 3E.88 113 74 Deak
2 122.140 32.5895 -9.EE 43 B0 E4.F3 11.20 1.24 3E.87 == --— DPeak
4 394600 32E.15 -13.85 46.00 47.04 15 G5 2.3 3E.86 - —--— FPeak
5 528.200 33.47 -1Z.58 46.00 4542 17_.75 Z.70 32.45% e ——-— Pealk
=} BE6&G. 100  324.38 -11.62 46.00 4324 ZE0_06 3.1z -3z2.04 e —== Peak
SPORTON International Inc. Page No. : 66 of 111
TEL : 886-2-2696-2468 Report Issued Date : Jul. 20, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01



wemonias. FCC/IC TEST REPORT

Report No.: FR770310

7 Level (dBuY/m}

Date: 2007-07-13

13
1H
FCOQ CLASS-B
-Gdb
59| ¢ T FCC CLASS-B-AV
b -6dB
1B
b
L 1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Site :03CHO4-HT
Condition: FCC CLASS-E 3m HF-ANT WERTICAL
EUT IB0Z.11g UBE Wireless adapter
POWER :From Hotebook
MODEL tFR 770310
MODE 111k Tx Chll;Z46ZMH=
Data Rate:ll
Ower Limit Peadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Tos Pos Demark
MHz dBuV/m dBE dBu¥V/m dBul\ dBfm dB dB I deog
1 1324000 &S4.46 -19.54 74.00 59.16 2Z6.65 Z.60 33.95 100 0 Peak
E 1324.000 3E.E% -12.71 G54.00 35.33 ZE.65 E.e0  33.3E 100 1Z4 Average
3 1484, 000 37.17 -1&6.83 G54.00 41.1Z Z7.08 el e M 100 163 Average
4 1454 000 E5_05 -12.9&5 74.00 L59.00 E27.02 L < AN { R A 100 0 Peak
5 159&_ 000 E1.0& -E2.94 74.00 53.85 EZ8.02 z.89 33.70 100 0 Peak
=} 1596000 33.70 -20.30- 54.00 36.49 zZ8.02 z2.89 33.70 100 171 Average
7 1732.000 32.15 -2Z1.85 G54.00 33.71 Z5.11 3.02 33.70 100 Z17 Awerage
2 1732.000 4%.64 -ZE.36 74.00 EO0.E0 E3.11 .02 3370 100 0 Peak
) 1854, 000 49,44 -Z4.56 74.00 45.83 30,07 3.18 3370 100 0 Peak
10 1854 000 32.43 -E1.57 E4.00 3E.88 30,07 a.la 33,70 100 217 Average
11 Z341.500 33.60 —-Z0.40 E4.00 33.00 30.68 3.69 33.77 100 B0 Average
fibger £341_500 46.40 -27.60 74.00 45.8Z2 30.62 3.74 33.78 100 0 Peak
1z X Zd4EZ.000 105.01 107.83 320.46 gl -BELRS 100 0 Deak
14 @ Z4EZ.000 100,27 93,75 30.4€ 3z 81 “3T.78 100 &0 Average
15 2488 FF0 34_35 -19. 65 E4.00 33.91 30.40 .84 33.80 100 &0 Average
1la 2488 FF0 47.34 -E&.66  74.00 46.87 30,43 .84 33_80 100 0 Peak
17 gl0%_ 000 E5_ 65 -18.35 74.00 4315 39_46 6.81 33.77 e ——-— Pealk
1s §l0%.000 43 20 -10.80 54.00 30.70 35.46 6.81 33.77 100 304 Awerage
Remark: #13 and #14 Fundamental Signal
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Test Mode : Mode 4

* Polarization : Horizontal
Il The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-12

Level (dBu'Y/m)
&0

FEC CLASS-B
-BdB.
“‘__J =z 7
1|3 &
030 224, Hi. 612, &06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCCO CLASSE-B 3m ANTZ7Z4 HORIZONTAL
EUT :802.11g USE Wirelezss adapter
POWER :From MNotebook
MODEL :FR 770310
MODE :11lb Tx Ch0l;2412MH=
Data Rate:11l
Over Limit Beadintenna Cable Preamp Ant.  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBEuV:/m dE dBuW./m dBu¥W dB dBE dE I ded
i 232.770 32.04 -13.396 4&.00 E51.84 11.24 1.80 32.84 -—= ~--— Peak
z 259.770 37.03% -5.37 45.00 55.45 12.52 1.33 32.87 ] --— Peak
3 283.530 32.93 -13.07 45.00 51.38 1Z.40 1.99 32.83 - --— Peak
4@ 399.400 37.27 -8.73 46.00 52.05 15.75 2.33 3Z.86 100 Z5Z Peak
5 419.000 33.01 -1Z.99 456.00 47.45 15.97 2.39 3z.81 -—= --— Peak
& 478.500 32.23 -13.72 46.00 45.75 16.65 2_E55 32.88 - --— Peak
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2 Level (dBu'/m) Date: 2007-07-13
15
15
FCC CLASS-B
-6dB
59 ﬂﬁw = 21 FCC CLASS-B-AV
I lE -6dB
b
t 2p
|:l1l]l]l] 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site D 03CHO4-HY
Condition: FCC CLASE-B 3m HF-ANT HORIZOMTAL
EUT t80Z.11g USE Wireless adapter
POWER :From MNotebook
MODEL cFR 770310
MODE :1lb Tx ChOl;Z41ZMHz
Data Rate:ll
Over Limit RPeadintenna Cable Preanp Anrt Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dEuV/m dE dBu¥/m dBEu dB S dE dB oo deg
1 1224.000 54.98 -19.0E8 74.00 £52.868 Z26.65 £.60 33.9% 100 0 Peak
z 1324000 36, E2 -17.78 L54.00 40.92 E&_65 E.60 33.9% 100 120 Awerage
3 1460_000 36.88 -17.12 54._00 40.83 E7.09 oA G . T A 100 133 Awerage
4 1l4c0_000 E5E5.83 -18.17 74.00 L59.78 E7.09 ELNE m3ELeT 100 0 Peak
5 1590_000 E5E2.46 -F1.54 74 00 EE_ 25 EB_0OF .89 33.70 100 0 Peak
& 1590_000 34.46 -19.54 L5400 3725 EB_0Z £.89 33.70 100 £L51l Awerage
7 1854 000 33,11 -Z0.8%9 54 .00 323.56 30.07 3.18 33.70 100 213 Rwarage
g 1854 000 L5072 -F3.z21 74.00 E51.24 320.07 3.18 3370 100 0 Peak
=) 1988_000 33.67 -Z0.33 654 00 32.89 31._16 3.31 33.70 100 237 Awerage
10 1988_ 000 £E50.84 -Z3.16 74.00 ES0.08 3116 3.31 33.70 100 0 Peak
11 2z10.000 49.51 -Z4.49 74 00 48.78 30.93 3.54 33.74 100 0 Peak
1z Zz210_000 33.51 -Z0.49 §54.00 3z2.78 30.93 3.54 33.74 100 357 Awerage
13 £390_000 51.53 -ZZ.47 74.00 50.9%9 30.59 3.74 33.78 100 0 Peak
14 Z350.000 40.%2 -13.08 E54.00 40.3% 30.E59 3.74 33.78 1ad 130 Awerage
15 @ Z41Z.000 110.568 110.0Z 30.E56 3.76 33.78 1ad 0 Peak
16 @ Z41Z.000 103.83 103.35 30.E6 3.7 3378 1ao 130 Awerage
17 Zd454.000 33.56 -E0.44 E4.00 33.1E 30.40 3.84 3F3.80 1ao 120 Awerage
1z Zd454.000 47.E50 -E&.E0  T74.00 47.08 30.40 Z.84 I3 80 1ao 0 Peak
1z 4821.000 El.E5% -EZ.4E 74.00 46.8EF 33.4F E.g8 34.30 loo 0 Peak
E0 4821.000 4E5.10 -Z.50 E4.00 40.07 33.4F E.gg 34.30 lao ZEE Awerage
Remark: #15 and #16 Fundamental Signal
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- Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.
- Level (dBuvim)

Date: 2007-07-12

FCC CLASS-B

pdB

[ e g
1 4
5 &
030 224 8. 612, &06. 1000
Frequency (MHz)
Zite :03CHO4-HT
Condition: FCC CLAZE-B 3m ANTEZTZ4 VERTICAL
EUT I80Z.11y USE Wireless adapter
POWER :From Notebook
MODEL cFR 770310
MODE :1llb Tx_ChOl:241ZMH=z
Data Rate:ll
Over Limit Beadintenna Cable Preamp Ant.  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Fos Pos Pemark
MHz dBuW/m dE dBuV./m dBuW’ dB fm dB dB cIm deg
1 133.140 31.71 -11.7% 43 .50 &Ez.04 11.20 1.34 3z2.87 = —--— Peak
z ZE7_370 Z95.56 -le.44 45,00 45.8z2 1079 1.76 3z2.82 SR —--— Peak
3 252770 37.40 -8.60 4e.00 E5.8Z2 1lz2.52 1.83 3z2.87 =T srmeal
4 358.100 31.86 -14.14 456.00 45.2F 14.31 Z.16 32.83 —— --— Peak
| 5@ 397.300 37.60 -8.40 d46.00 52 45 15 685 Z.3F 3FZ._86 LR 185 Peak
& EE2.700 30.67 -l1E.33 4&.00 41.54 18.68 .78 32.33 ied --= Peak
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5 Level (dBu¥/m}) Date: 2007-07-13
11
TR
FCC CLASS-B
-6dB
594 = 17 FCC CLASS-B-AV
E
h -6dB
18
] L 1B
4
|:l1llllll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLAZE-E 3w HF-ANT VERTICAL
EUT t80E.11g USE Wireless adapter
POWEER :From Motebook
MODEL :FR 770310
MODE :1llb Tx_ChOl;2412MH=
Data RBate:ll
Over Limic RBeadinternna Cable Preawp nt  Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBu¥V,/m dE dBEul./m dEul dB/m dE dB [=5 " deg
I 1324 000 &§3.51 -Z0.4%9 74.00 &5£8.21 ?Z6.65 Z.60 33.95 100 0 Peak
z 1324000 37.17 -16.83 E4.00 41.87 Zg.6& Z.E0 33.3E lad Z77 Awerage
3 1454 _ 000 E2_46 -E1.54 7400 L&_41 Z27.09 .73 33,77 100 0 Peak
4 1454 000 37.16 -16.84 &4_00 41.11 2Z7.09 z2.73 33,77 100 167 Average
£ 1226000 33.39 -E0.6l E4.00 3Z.45 Z1.30 F.34 3270 1ad 38 Awerage
& 1998 000 49_53 -F4_ 4F 7400 48_64 31,30 .34 3370 100 0 Peak
? Z2Z1z2_ 000 4916 —-Z4.84 74_00 48_44 30.93 3.54 33.75 100 0 Peak
2 EZ1z.000 33.E27 -E0.73 EB4.00 3ZEZ.EE 30.33 3.E4 3.7 lad €0 Awerage
] 2390_000 E0O_45 -E3.EE T74.00 45.91 30,59 3.74 3378 100 0 Peak
10 Z2390_.000 40.33 -13.67 &L4_.00 39.79 30.59 3.74 33.78 100 60 Awerage
11 @ Ed4lz. 000 110.70 110.15 20.Eg .76 3378 lad 0 Peak
12 @ 2412 000 102_14 101_&60 320,56 I3.76 3378 100 60 Awerage
1z 2492 _ 000 33.06 -Z0.94 &4_.00 3Z_6Z 30.40 3.84 3380 100 60 Awerage
14 2482 000 4587 -E83.33 T74.00 4E_F3 320.40 .84 3380 1a0 0 Peak
15 4821 000 &z_01 -Z21.9%9 74_00 46.598 33.45 .88 34.320 100 0 Peak
1e 4221000 3$.03 -15.37 E4.00 33.00 33.4F5 E.88 34.30 lad E8 Awerage
17 g81l09._000 E55.13 -18.87 74.00 4E_ 63 39 44 .81 3377 100 0 Peak
1z g1l0%._ 000 41 &5 -12.3&8 E4.00 Z9_15 39 46 6.81 33.77 100 33 Aweradge
Remark: #11 and #12 Fundamental Signal
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- Test Mode : Mode 5
* Polarization : Horizontal
B The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuVYim) Date: 2007-07-12
FCC CLASS-H
B
40—,—‘ P P)
8
1 a2
0 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition:FCC CLASZS-E 3m ANTZ724 HORIZONTAL
EUT :B02.11g USE Wireless adapter
POWER cFrom Notebook
MODEL :FR 770310
MODE 111k Tz Ch06;Z437MHz
Data Rate: 11
Over Limit Beadbintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dEuV,/m dE dBu¥/m dBEuy dE/m dE dE CcI dag
1 £33.580 30.72 -1E_FF 46.00 E0.50 1131  1.80 3E2.84 - —-- Peak
z 2E9.770 35.76 -10.F4 46.00 E4.18 17 B2 1.93 32.87 - --- Peak
3 Z83.530 33.16 -1F.84 46.00 E1.61 17.40 1.9 3Z.83 ——— —-— TDeak
[¢® 397.300 36.17 -9.8B8 46.00 &50.97 15.68 2.32 3Z.86 100 Z1E Peak
£ 4€7.300 3Z.6E -13.3F 4€.00 46.23 1&.E3% Z.E3 3E2.70 - --- Teak
g £39.400 32.3F -13.68 4€.00 43.8% 13.07 2.73 3E2.37 - —--- Deak
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yi Level (dBuV/m) Date: 2007-07-14
20
10
FCC CLASS-B
-bidB
59| 1 2 FCC CLASS B-AY
e L -6dB
h 28
A
! 1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
3ice - 03CHO4-HY
Condition:FCC CLAZZ2-B 3m HF-ANT HORIZONTAL
EUT t80Z.11ly USE Wireless adapter
POWER :From Notehook
MODEL :FE 770310
MODE 11k Tx_ChOs;z437MH=Z
Data Rate:ll
Ower Limit Peadintenna Cable Preamp Ant Table
Freq Level Linmit Line Lewel Factor Loss Factor Fos Pos Bewmark
MHz dBuV/m dBE dBuV/m dBul dB fm dB dB I deg
B 13z6.000 E5.00 -19.00 74.00 E£9.70 E6.65 Z.60 33.95 100 0 Peak
z2 13z2e.000 35.88 -18.12z L£4.00 40.58 E6.65 Z.60 33.95 100 113 Awerage
3 1454.000 3€.58 -17.4& £E4.00 40.53 Z7.03 E.73 33.TT 100 180 Average
4 1454.000 Ee.l8 -17.8&Z 74.00 e0.13 E7.03 E.73 33.77 100 0 Peak
5 1&5590.000 GEZ_44 -F1. L& 74,00 L5 23 ES.0OZ 089 330 100 0 Peak
& 1&590.000 32.90 -F1.10 L4.00 35.69% E8.0F .89 33.70 100 189 Awerage
? 17Z24.000 48.87 -25.13 74.00 £50.43 Z9.11 3.0z 33.70 100 0 Peak
g 1724 000 31.69 -22.31 L£4.00 33.25 Z9.11 3.0z 33.70 100 220 Awerage
3 1854000 33.6% -Z0.31 54.00 34.14 30.07 3.18 33.70 10d 182 Awerage
10 1254.000 E0.38 -23.0& 74.00 El.43 30.07 3.1 33.70 100 0 Peak
11 131l6.000 E0.71 -Z3.2% 74.00 E0.E& 30.6Z 3.EZ 33.70 100 0 Peak
12 1%916.000 38.01 -15.9% L4 00 37.86 30.6E F_E3 3370 100 235 Awerage
13 1%99%&.000 GEO0_58 -E3.42 74,00 49.64 31.Z20 F_34 3370 100 0 Peak
14 1%996.000 34.Z9 -19.71 &4.00 33.35 31.30 3.34 33.70 100 357 Awerage
15 ZZ36.000 39.70 -14.30 &£4.00 38.9% 30.87 3.59 33.75 100 25 Average
le ZE36.000 E0.4F -23.58 74.00 43.71 30.87 3.5% 33.7% 100 0 Peak
17 Z330.000 37.18 -1l6.8& £E4.00 36.64 30.E3 374 33.78 100 130 Average
18 Z390.000 E51.5E -22.38 74.00 E£l.08 30.59 374 3378 100 0 Peak
19 @ £437.000 103.04 10z.54 30.49 2.79 .33:79 100 130 Awerage
Z0 @ Z2437.000 110_31 109.81 30.49 Foog H3EL7S 100 0 Peak
Z1 £483_.500 32.49 -Z21.51 &£4.00 3Z.02 30.43 .84 33.80 100 130 Awerage
ZE Z483.500 48.18 -Z5.82 74.00 47.71 30.43 3.84 33.80 10d 0 Peak
23 4869.000 50.41 -23.5% 774.00 45.2F 33.59 5.91 34.30 100 0 Peak
zd 4869 000 323.48 -14 . E5F E4_00 324 F3 33 53 E.31 34_Z0 100 333 Awerage
zZE 2045, 000 EL_E2 -182.4F 74,00 42.9L5 329,49 .78 22.64 100 0 Peak
Z6 g046._000 4F_18 -11.82 £54.00 Z5.55 39.43 .78 33.64 100 286 Awerage

Remark: #19 and #20 Fundamental Signal
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* Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-12

Level {(dBuVY/m)
&0

FCC CLASS-B
-BdB
| e} 1
12 5 6
30 224, 8. 612. 806, 1000
Frequency (MHz)
Zite t03CHO4-HY
Condition: FCC CLAZE-B 3w ANTETE4 VERTICAL
EUT t80E.11g USE Wireless adapter
POWEER :From Motebook
MODEL :FER 770310
MODE :1lb Tx_ChO&;2427MHz
Data Rate:ll
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Posz Bemark
MHz dBuV,/m dB dBul/m dBul’ dE/m dE dE c deg
I 1zZ.&610 20.41 -13.0% 43 50 L5079 11_E0 1.2&6 3E_8L5 il ——— Peak
2 133,140 2E.03 -11.47 43 50 L2 36 11.E0 1.34 3287 e ——— Peak
3 259770 35.67 -10.33 456.00 54.09 1z.52 1.93 3z2.87 100 137 Peak
4 33%.400 35.19% -10.81 46.00 45.37 15 .75 Z.33 3I.86 e --- Peak
£ EZ5.200 31.20 -14.80 46.00 43.20 17.7F% .70 3Z.4E === --- Peak
& LL9_ 700 20.97 -15.03 45.00 41_84 18 88 2.78 3E2.33 o ——— Peak
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z Level (dBu¥/m}) Date: 2007-07-14
1.3
TH
FCC CLASS-B
-GdB
17
591y FCC CLASS B-AY
il
Hald -6dB
1B
1E
|]1llllll 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-B Sm HF-ANT WERTICAL
EUT t80Z.11g USE Wireless adapter
DOWEL :From Notebook
MODEL cFR 770310
MODE :1llb Tx_ChO&;:2437MH=
Data Bate:ll
Owver Limit Beadintenna Cable Preamp Ant  Tahle
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBu¥V,/m dE dBEul./m dEul’ dB/m dE dB oI deg
1 13EZe_ 000 34_ZFZ6 -19.74 L4_.00 38_96 Z6.65 Z.60 33.95 100 £278 Average
z 13Z6._000 54_17 -19.83 74.00 58.87 Z6.65 Z.60 33.95 100 0 Peak
3 1454 000 33.04 -Z0.36 54.00 36.5% Z7.0%9 .73 33.77 1ad 167 Awerage
4 14E84_000 EZ.17 -E0.33 74.00 E7.12 Z7.0%2 .73 3377 lao 0 Peak
5 1596 000 30.33 -E3.&67 L4.00 33_1F ZB8.0Z2 £.83 33.70 100 155 Average
& 1596 000 4948 -F4_ LE 7400 LE_ET7 EZBE.0Z 2.8 33.70 100 0 Peak
? 1254 _ 000 E0.19 -E3.81 74.00 L0O.&4 320.07 3.18 33.70 100 0 Peak
g 1854 000 31.49 -Z2.51 &L4_00 31.54 30.07 .18 3370 100 22 Awerage
2 £115.000 3EZ.92 -El.08 E4.00 3ZZ.10 Z1.0%8 F.dE 3373 1ao E0 Awerage
10 £115.000 45 E5 -E4.4E5 74.00 45.73 31.08 F.d6 3373 hRula] 0 Peak
11 E2390_000 4910 -E4_.90 74.00 48 L& 320.59 3.74 3378 100 0 Peak
1z 2390_000 37.18 -16.8F L4_.00 36.64 30,59 3.74 3378 100 29E Average
12 @ Z437_000 109_38 108_88 320,49 3.73 33.79 100 0 Peak
14 @ F437_000 10Z._08 101_585 30.4%3 379 H3EIIe 1ad Z7Z Awerage
1t E483.E00 4E. €2 -E2.38 T4.00 4E.1E 30.43 F.84  3Z.80 1ad 0 Peak
1s 2483.500 33.07 -E0.93 54,00 3Z.e60 30.43 3.84 33.80 100 Z72 Awerage
17 8109 000 E5&5.43 -17.57 74.00 43.93 39 44 .81 3377 100 0 Peak
1z g109._ 000 42 &1 -11.3% L5400 30.11 3546 6.81 33.77 100 288 Average
Remark: #13 and #14 Fundamental Signal
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* Test Mode : Mode 6
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-12

Level (dBuVY/m)
&0

FCC CLASS-B
-fdE
40—‘
. S
1 3 3
30 224, 8. 612, §06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :B02.11g USE Wireless adapter
POWER :From MNotebook
MODEL :FR 770310
MODE 11k T= Chll;Z246ZMHz
Data Rate:11
Over Limit Beadinternna Cable Preamp Ant  Table
Freg Level Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dB dBEuV/m dBEul dE/m dbE db CIL deg
1 179.900 3174 -11.76 43.50 51.83 1l.46 1.32 32.87 - -—— Paak
z Ze0.520 3047 -15. 52 46.00 48.84 12 51 1.93 32 86 -—- -—- Peak
] £283.530 3.2l -13.79 46.00 E0.68 1Z.40 1.939 32. 83 - -—— Paak
4 3E3.800 34.68 -11_3F 45.00 EZ. 23 13.14 Z.08 3E.8Z - -—— Peak
L] 399.400 35_63 -9.47 45.00 51.31 15.75 Z.33 3Z.88 100 217 Peak
g 491 800 33_.44 -1F 56 45.00 45.70 16.81 Z.58 3Z.E6 - -—— Peak
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z Level (dBu¥/mj) Date: 2007-07-14
18
1
FCC CLASS-B
-6dB
89 7 23 FCC CLASS B-AV
quh IB : _BdB
28
L]
1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site :02CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZOMTAL
EUT t80Z.1lg UBE Wireless adapter
POWEER :From Hotebook
MODEL :FR 770310
MODE t1llbh Tx Chll;z246ZMHz
Data Rate:ll
Over Limit Beadinternna Cable Preamp Aint Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MH= dBuV./m dB dBu¥W /m dBuW dBE fm dB dB CIL deg
1 1324.000 EE5.17 -18.83 74.00 E2.87 Z&.65 Z.60 33.3E 1a0 0 Peak
Z 1324 000 36_3F -17.68 L4.00 41.02 E&6.65 Z.60 33.395 100 113 Average
3 1454000 38.13 -15.87 54.00 47z.08 27.09 z.73 33.77 100 156 Average
4 l4B4.000 EE.51 -15.02 74.00 E5.36 Z7.08 .73 3377 hRalu] 0 Peak
5 159&_ 000 EE.47 -Z1.53 74.00 L5 E6 E28.0Z2 £.83 33.70 100 0 Peak
=} 1596000 34_1Z -19.83 54.00 36.91 28.02 £2.89 33.70 100 155 Average
7 1gE4.000 33.70 -Z0.30 GE4.00 34,15 30.07 3.18 23.70 100 £10 Awerage
g laL4 000 E1.16 -ZE. 84 74,00 E51.61 30,07 a.la 33.70 100 0 Pesk
9 1996_000 33.53 -Z0.47 54.00 32Z.59 31.30 3.34 33.70 100 357 Awverage
10 1526.000 E0.88 -Z3.12 74.00 45,34 31.30 F.34 3370 iR ulu] 0 Peak
11 £l1g. 000 49.&61 -24.3% 74,00 42.79 31.08 .46 3373 100 0 Peak
1z 2118000 3E&5.78 -18.zF L4.00 34.95 31.08 3.46 33.73 100 237 Average
1z Z30Z.000 40.16 -13.84 E4.00 32.54 30.74 F.ed4 33.TE 100 Z7 Awerage
14 E3NE_COOO0  EBO_51 -23.49 74,00 4989 30,74 .64 3376 100 0 Peak
1t 2390.000 37.1% -16.81 54.00 36.65 30.59 3.74 33.78 100 357 Average
1le Z320.000 E0.07 -Z3.33 74.00 45,53 30.53 .74 33078 hRulu] 0 Peak
17 @ E4gE_ 000 101.5E 101.04 20,46 Bl U3ICFS 100 357 Awerage
12 B 2452000 110.36 1l02.88 30.46 3.81 33.79 100 0 Peal
13 Z4583.600 485.%3 -ZE.07 74.00 45.46 30.43 F.84  33.80 100 0 Peak
z0 2483 500 35.36 -18.64 54,00 34.89 30,43 .84 33_820 100 357 Awverage
z1 4976 000 &0.97 -Z3.03 774.00 45 60 33.72 5.95 34_30 100 0 Peak
| ZZ @& 4226.000 45.07 -8.33 E4.00 32.70 33.7:2 E.3E  34.30 100 EEZ Awerage
z3 7917.000 EE.EE -18.44 74.00 43.04 39.43 ©.72Z 33.64 100 0 Peak
z4 7917_000 41.45 -1Z_ 55 54.00 28.93 39.43 .72 33.64 100 ZLE Average
Remark: #17 and #18 Fundamental Signal
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